United States Office of Research and EPA/600/R-09/012
Environmental Protection Development Januar y 2009
Agency Washington, DC 20460

EPA Nutrient Control Design Manual

State of Technology
Review Report



EPA/600/R-09/012
January 2009

Nutrient Control Design Manual

State of Technology Review Report

by

The Cadmus Group, Inc
57 Water Street
Watertown, MA 02472

Scientific, Technical, Research, Engineering, and Modeling Support (STREAMS)
Task Order 68

Contract No. EP-C-05-058

George T. Moore, Task Order Manager
United States Environmental Protection Agency
Office of Research and Development / National Risk Management Research Laboratory
26 West Martin Luther King Drive, Mail Code 445
Cincinnati, Ohio, 45268
[...]
bicarbonate alkalinity to form calcium carbonate (CaCOs). As the pH increases to more than 10, excess
calcium ions will react with phosphate to precipitate hydroxylapatite [CAs(OH)(PO,);]. Because it reacts
first with alkalinity, the lime dose is essentially independent of the influent phosphorus concentration.
Tchobanoglous et al. (2003) estimates the lime dose to typically be 1.4 to 1.6 times the total alkalinity
expressed as CaCOs.

The typical reaction between calcium compounds and phosphorus is represented below:
5Ca”" + 40H + 3HPO,. > CasOH(PO,); + 3H,0 (4-3)

The molar ratio required for phosphorus precipitation with lime is approximately 5:3, but can
vary from between 1.3 to 2, depending on the composition of the wastewater. As with iron and
aluminum salts, jar tests can be used to determine correct doses for a specific wastewater stream (WEF,
1998).

Lime addition can raise the pH to greater than 11. Because activated sludge processes require
pH levels below 9, lime cannot be added directly to biological treatment processes or it will cause
process upsets. Lime can be added to primary sedimentation tanks and removed with the primary
sludge or it can be added as a tertiary treatment process after biological treatment. When added to
primary tanks, it will also result in the removal of colloidal material through coagulation and settling,
with a concomitant removal of TSS up to 80 percent and chemical oxygen demand (COD) up to 60
percent. In either case, pH adjustment is needed and typically accomplished by adding CO, or a liquid
acid such as sulfuric acid, nitric acid, or hypochlorite (Tchobanoglous et al., 2003; USEPA, 1999a).
Hortskotte et al. (1974) showed that when the primary effluent is discharged directly to a nitrifying
activated sludge plant, the hydrogen ions produced may neutralize the high pH. However, when
denitrification is practiced and the operator wishes to make use of the soluble COD in the primary
effluent, the effluent must be neutralized before discharging it to the anoxic zone.

Nutrient Control Design Manual: 29 January 2009
State of Technology Review Report



Lime requires special handling and operations practices that further set it apart from chemical
precipitation by metal salts. Although the formation of carbonate scaling on equipment and pipes is a
drawback of lime treatment, lime slaking, where quicklime (CaO) is reacted with water to form calcium
hydroxide (Ca(OH),), is the biggest operational disadvantage.

Performance Data

Performance data are available for chemical phosphorus removal at many plants, including
Breckenridge, CO, Dillon, CO, Parker, CO, Hillsboro, OR, Tigard, OR, (alum); Walton, NY (aluminum
chloride); Milford, MA (poly-aluminum chloride); Alexandria, VA (ferric chloride and alum); Upper
Occoquan Sewage Authority Plant Centreville, VA (high lime); and the Norman Cole Lower Potomac
Plant, Fairfax County, VA (ferric chloride) (EPA Region 10, 2007).

4.2 Location of Chemical Feed and Mixing

Lime or metal salts can be added at several locations throughout the treatment plant to remove
phosphorus. “Pre-precipitation” is when chemicals are added to raw water to precipitate phosphorus in
the primary sedimentation basins. “Co-precipitation” involves adding chemicals to form precipitates
that can be removed with biological sludge. “Post-precipitation” is when chemicals are added after
secondary sedimentation and precipitants are removed in a tertiary process such as sedimentation or
filtration (Tchobanoglous et al., 2003). Because it requires a high pH to achieve a low phosphorus
concentration, lime cannot be added directly to biological reactors or to the secondary clarifiers. Multi-
point additions of iron or aluminum salts have been very effective and can typically remove more
phosphorus than single-point applications.

There are several advantages to post-precipitating phosphorous using a tertiary treatment
technique (after biological processes in a separate reactor):

e Microorganisms rely on phosphorus as a food source. If too much phosphorus is removed
prior to biological treatment, biological processes may suffer. For activated sludge, the
minimum ratio of phosphorus to BODs for a rapidly growing (low solids retention time (SRT))
system is typically about 1:100 (WEF and ASCE, 1998).

e Competing chemicals in the primary sedimentation basins can increase the required dose.

e Phosphorus enters the treatment plant as soluble orthophosphate, soluble polyphosphates,
and organically bound phosphorus. Most of the polyphosphates and much of the
organically bound phosphorus are converted to more simple orthophosphates during
biological treatment. If the influent contains significant polyphosphates and/or organically
bound phosphorus, locating chemical treatment after biological processes would be more
efficient and achieve lower effluent levels.

e The removal of carbonate alkalinity and phosphorus by lime prior to biological treatment
can have a negative impact on nitrification processes (WEF and ASCE, 1998). Also, removing
phosphorus to very low concentrations upstream of denitrification filters can negatively
affect the denitrification process. Previous studies showed that the hydroxide alkalinity can
be balanced by the hydrogen ions produced during nitrification.

Nutrient Control Design Manual: 30 January 2009
State of Technology Review Report



e Sludge recalcification can be used to achieve high removal efficiencies using lime in tertiary
treatment.

One potential advantage to adding chemicals during primary treatment instead of tertiary
treatment is reduced capital costs and space requirements as a result of removing additional BOD and
TSS and reducing the load to downstream processes, thereby reducing the size of the subsequent
activated sludge basins and the amount of oxygen transfer needed.

Chemicals should be well mixed with the wastewater to ensure reaction with soluble
phosphates and formation of precipitates. Chemicals may either be mixed in separate tanks or can be
added at a point in the process where mixing already occurs. Bench-scale and pilot scale tests are often
used to determine the correct mixing rate for a given composition of wastewater and chemicals used,
including polymer (USEPA, 1999a).

4.3 Advanced Solids Separation Processes

The effectiveness of phosphorus removal by chemical addition is highly dependent on the solids
separation process following chemical precipitation. Direct addition of metal salts to activated sludge
processes followed by conventional clarification can typically remove TP to effluent levels between 0.5
and 1.0 mg/L (Bott et al., 2007). Tertiary processes (post-secondary treatment) can be used to remove
phosphorus to very low (< 0.1 mg/L) concentrations. For example, Reardon (2005) reports that four
WWTP with tertiary clarifiers achieved TP levels of between 0.032 and 0.62 mg/L.

Two common tertiary processes are clarification and effluent filtration. These approaches can
be used separately or in combination. Chapter 7 presents a detailed discussion of effluent filtration.
Advances in tertiary clarification processes are discussed below.

The types of clarifiers used for tertiary processes include conventional, one or two-stage lime,
solids-contact, high-rate, and ballasted high-rate (BHRC). Several patented BHRC using different types
of ballast such as recycled sludge, microsand, and magnetic ballast (USEPA, 2008a) have been developed
in recent years. The advantages of high-rate clarification are that the clarifiers have a smaller footprint
and are able to treat larger quantities of wastewater in a shorter period of time. In addition, as an add-
on during wet weather, they can help prevent sanitary sewer overflows (SSOs) and combined sewer
overflows (CSOs). The following patented processes are examples of high rate clarification including
performance estimates:

o DensaDeg® uses a coagulant in a rapid mix basin to destabilize suspended solids. The water
flows into a second tank where polymer (for aiding flocculation) and sludge are added. The
sludge acts as the “seed” for formation of high density floc. This floc is removed in settling
tubes (USEPA, 2008). The main advantages of this process are a smaller footprint and
denser sludge which is easier to dewater. Pilot testing for City of Fort Worth, Texas found a
phosphorus removal rate of 88-95% for DensaDeg® (USEPA, 2003).

e Actiflo® uses a coagulant in a rapid mix basin to destabilize suspended solids. The water
flows to a second tank where polymer (for aiding flocculation) and microsand are added.
Microsand provides a large surface onto which suspended solids attach, creating a dense
floc that settles out quickly. Clarification is assisted by lamella settling. Product pilot testing
in Fort Worth, Texas showed a phosphorus removal efficiency of 92-96% for Actiflo®
(USEPA, 2003).

Nutrient Control Design Manual: 31 January 2009
State of Technology Review Report



e The CoMag process uses the addition of magnetic ballast with metal salts to promote floc
formation. Settling is followed by high gradient magnetic separation for effluent polishing
and recovery of the magnetic ballast (USEPA, 2008a). CoMag is currently in operation at a
4.0 million gallons per day (MGD) wastewater treatment plant in Concord, Massachusetts.
The vendor has guaranteed an effluent phosphorus concentration not to exceed 0.05 mg/L
(EPA Region 10, 2007).

4.4 Other Design and Operational Issues

Phosphorus removal by chemical addition is limited to the soluble phosphates in the waste
stream. Organically bound phosphorus and polyphosphates will not be removed by chemical treatment
unless they are coagulated with the chemicals and removed in the sludge. As noted in Section 4.2,
chemicals can be added after biological treatment to capitalize on the conversion of polyphosphates and
organically bound phosphorus to phosphates by microorganisms in activated sludge.

The success of phosphorus removal by chemical addition depends on proper instrumentation
and control. Dosage control typically takes the form of manual operation (for small systems),
adjustments based on automatic flow measurements, or the more advanced on-line analyzers with
computer-assisted dosage control.

Chemical properties of any water used for making solutions should be considered — tap water
high in suspended solids could cause sludge to form when mixed with coagulants (WEF and ASCE, 1998)
and could lead to clogging of chemical feed lines. Smith et al. (2008) found that factors such as pH,
complexation, mixing, and the coagulant used can limit the removal of phosphorus, especially in the
range of <0.1 mg/L.

4.5 Impacts on Sludge Handling and Production

Sludge handling and production is generally considered to be one of the main downsides of
chemical addition. Chemical precipitation methods always produce additional solids due to generation
of metal- or calcium- phosphate precipitates and additional suspended solids (WEF and ASCE, 1998).
Chemically treated sludge has a higher inorganic content compared to primary and activated sludge and
will increase the required size of aerobic and anaerobic digesters. Additional sludge production can be
estimated using reaction equations.

The use of metal salts can result in increased inorganic salts (salinity) in the sludge and in the
effluent. Salinity can create problems when biosolids are land applied or when the effluent is returned
to existing water supply reservoirs. Biological phosphorus removal was developed in South Africa due to
the high rate of indirect recycling of wastewater effluent which led to excessive total dissolved solids
(TDS) during dry periods. High total salts can reduce germination rates for crops and negatively affect
the soil structure.

Lime traditionally produces a higher sludge volume compared to metal salts because of its
reaction with natural alkalinity. An advantage of lime sludge is that some stabilization can occur due to
the high pH levels required. One disadvantage is that lime can cause scaling in mechanical thickening
and dewatering systems. There are also differences in the amount and characteristics of sludge
generated by alum versus ferric salts. Although alum tends to produce less sludge than do ferric salts,
alum sludge can be more difficult to concentrate and dewater compared to ferric sludge.

Nutrient Control Design Manual: 32 January 2009
State of Technology Review Report



5. Biological Nitrogen Removal

This chapter provides an overview of the principles behind biological nitrogen removal and
describes the common design configurations in use today. It identifies key operational and design issues
(including impacts on sludge handling and production), provides general guidelines on process selection,
and summarizes ongoing research efforts in this area. Process configurations that are designed to
remove both nitrogen and phosphorus are described in Chapter 6.

5.1 Principles

In wastewater treatment, nitrogen removal occurs in two sequential processes: nitrification and
denitrification. An overview of each process is provided below.

5.1.1 Nitrification

Nitrification is an aerobic process in which autotrophic bacteria oxidize ammonia or nitrite for
energy production. Nitrification is normally a two-step aerobic biological process for the oxidation of
ammonia to nitrate. Ammonia-nitrogen (NHs-N) is first converted to nitrite (NO,’) by ammonia oxidizing
bacteria (AOB). The nitrite produced is then converted to nitrate (NOs’) by nitrite oxidizing bacteria
(NOB). Both reactions usually occur in the same process unit at a wastewater treatment plant (e.g.,
activated sludge mixed liquor or fixed film biofilm).

The group of AOB most associated with nitrification is the Nitrosomonas genus, although other
AOB such as Nitrosococcus and Nitrosospira can contribute to the process. Nitrobacter are the NOB
most associated with the second step, although other bacteria including Nitrospina, Nitrococcus, and
Nitrospira have been found to also oxidize nitrite (Tchobanoglous et al., 2003; USEPA, 2007c). AOB and
NOB are classified as autotrophic bacteria because they derive energy from the oxidation of reduced
inorganic compounds (in this case, nitrogenous compounds) and use inorganic carbon (CO,) as a food
source. Nitrifying bacteria require a significant amount of oxygen to complete the reactions, produce a
small amount of biomass, and cause destruction of alkalinity through the consumption of carbon dioxide
and production of hydrogen ions. For each gram (g) of NH3-N converted to nitrate, 4.57 g of oxygen are
used, 0.16 g of new cells are formed, 7.14 g of alkalinity are removed, and 0.08 g of inorganic carbon are
utilized in formation of new cells (Tchobanoglous et al., 2003).

Nitrifying bacteria grow slower and have much lower yields as a function of substrate
consumed, compared to the heterotrophic bacteria in biological treatment processes. The maximum
specific growth rate of the nitrifying bacteria is 10 to 20 times less than the maximum specific growth
rate of heterotrophic bacteria responsible for oxidation of carbonaceous organic compounds in
wastewater treatment. Thus, the nitrification process needs a significantly higher SRT to work
compared to conventional activated sludge processes. The SRT needed for nitrification in an activated
sludge process is a function of the maximum specific growth rate (which is related to temperature), the
reactor dissolved oxygen concentration, and pH. Nitrification rates decline as the DO concentration
decreases below 3.0 mg/L and the pH decreases below 7.0 mg/L. With sufficient DO and adequate pH,
typical nitrification design SRTs range from 10 to 20 days at 10°C and 4 to 7 days at 20°C (Randall et al.,
1992).

Nutrient Control Design Manual: 33 January 2009
State of Technology Review Report



5.1.2 Denitrification

In municipal and industrial wastewater treatment processes, denitrification is the biological
reduction of nitrate or nitrite to nitrogen gas (N,) as indicated by equation 5-1 below.